- Model 18085

Serial Number 0100101

‘B4 Inch | o thru 0599999
Hydraulic Blade
Attachment

CYLINDER ASSEMBLY
(REF. NO. 5)

FORM No. P-552636-2 (11/85) =~
O irmranmman DEEARAR 4wty



HYDRAULIC BLADE ATTACHMENT

MODEL 18085

REF. PART

REF. PART NO. : NO.
NO. NO. DESCRIPTION REQ'D NO. NO. DESCRIPTION REQ’D
1 1723478 Spring Cotter ............. 6 29 1727451 Decal, Logo (1) (2) (3) ..... 1
2e 1107383 FlatWasher3/8 ........... 4 1736651 Decal, Logo (4) ........... 1
3 1722631 Rod,Push ................ 2 1745889 Decal, Logo (5) ........... 1
4 1709622 Pin, Clevis ....ovvvnvenn... 2 30 e 1111615 Screw, Hex Hd. 3/8-16 x 3-

5 1724520 Cylinder Assy. (Incl. Ref. 39 172(1) (2)(3)(4) .......... 1
thrub50) ..ot 1 31 1723001 Spacer, Tubular (1) (2) (3)

6 1717842 Coupling Hydraulic Male 2 (4) oo 1

7e 1111614 Screw, Hex Hd. 3/8-16 x 3 1 32 1717624 Elbow,90° ................ 2

8e 1186231 Hex Nut, 3/8-16 ........... 4 33 1721681 Shaft, Pivot ......cvovun... 1

9 1722997 Plate, Ass'y Pivot (1) (2) (3) 34 1703822 ROl PiN......ccovvvvviin.. 1

() e 1 35 1722999 Pin, Clevis (1) (2) (3) (4) ... 1

1745388 Plate, Ass’y Pivot (5)....... 1 . 36e 1100350 Pin, Cotter, 1/8x1 ........ 2

10 1734902 Hitch Ass'y (1) (2) (8) (4)... 1 .37 1185976 Fitting, Grease, 1/4-28 . .... 1

1745389 Hitch Ass'y (5) ....cvvnn... 1 38 1720732 Cap,Dust................. 2

11 1733398 Nut, Lock, 3/8-16.......... 12 39 1724512 Piston Rod Ass’y .......... 1

12 1105158 45° Street Elbow .......... 1 40 1724516 Cylinder Tube Ass’y ....... 1

13 1708125 Clevis Pin, 1/2 x 1-1/16 .... 2 41, 1724511 CylinderHead ............ 1

14 ¢ 1100349 Cotter Pin, 1/8 x3/4 ....... 2 42 1724515 Piston ........... ..., 1

15 1714844 SpPring.......covvvvenennn. 2 43 1110154 Lock Nut, 5/8-18 .......... 1

16 1713077 EyeBolt ........cviun.n. 2 44 1118735 RetainingRing ............ 1

17 ¢ 1732499 Lock Nut, 5/16-18 ......... 2 45 1186017 O-Ring ................ L. 2

18 1719089 Blade......covvvineeinnnn. 1 .46 1186018 Back UpRing ............. 3

19 1719090 - Scraper Blade............. 1 47, 1177509 O-Ring................... 1

20 e 1186100 Carriage Bolt, 5/16-18 x 1 8 48 1177395 O-Ring............... ... S

21 e 1100242 Lock Washer, 5/16......... 8 49 1186019 Back UpRing............. 1

22 e 1186230 Nut, 5/16-18 ........c..... 8 50 1185266 OQilSeal............. e 1

23 1715754 Shoe€ ............ e 2 51 1726310 Spacer (1) (2) (3} (4)....... 2

24 e 1100243 Lock Washer,3/8.......... 4 52 1727154 CevisPin (5) .............. 2

25 1713553 ClevisPin......ovvevinnn.. 4 53 1733707 Spacer (5) ......... P 2

26 1714573 Rod, End ......c.ovvuvnnnn. 4 NI 1735222 Spray Paint, Black

27 1108891 Jam Nut, 5/8-11 ........... 2 NI 1735223 Spray Paint, White

28 1717625 NI 1736796 ~ Spray Paint, Dark Green

Hose Assembly ........... 2

e Common Hardware-Purchase lL.ocally (Grade 5

Where Applicable)

Serial Numbers 0100101 thru 0199999
Serial Numbers 0200101 thru.0299999

Serial Numbers 0400101 thru 0499999
Serial Numbers 0500101 thru 0599999

M
(2)
(3) Serial Numbers 0300101 thru 0399999
(4)
(5)

.

-

s’



